

Declaration of conformity

n° 12725 / 2021

According to the results of the following tests:

EN 16139 test report n. 301778- 1/2021
EN 16139 test report n. 301778- 2/2021
EN 16139 test report n. 301778- 3/2021
EN 1728 test report n. 301778- 4/2021
EN 1728 test report n. 301778- 5/2021
EN 1728 test report n. 301778- 6/2021
EN 1728 test report n. 301778- 7/2021
EN 1728 test report n. 301778- 8/2021
EN 1728 test report n. 301778- 9/2021
EN 1728 test report n. 301778-10/2021
EN 1728 test report n. 301778-11/2021
EN 1728 test report n. 301778-12/2021
EN 1728 test report n. 301778-13/2021
EN 1728 test report n. 301778-14/2021
EN 1022 test report n. 301778-15/2021



we hereby testify that

ZERO-G WITH ARMS

of company

OMP S.R.L. - VIA CA' LEONCINO, 2 - 31030 CASTELLO DI GODEGO (TV)ITALIA

**complies with the strenght, durability and safety requirements
of 2nd level of EN 16139:2013**

This document is part of a PDF file digitally signed by Franco Bulian on 10/02/21.

The managing director
Dr. Franco Bulian

February 10th, 2021